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Test Summary

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

51.2 PEaK OuTPUT POWER
RESULT: Passed

5.1.3 CONDUCTED POWER SPECTRAL DENSITY
RESULT: Passed

514 6DB BANDWIDTH
RESULT: Passed

5.1.5 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHz BANDWIDTH
RESULT: Passed

5.1.6 SPURIOUS EMISSION
RESULT: Passed

51.7 CONDUCTED EMISSIONS
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to
the following appendix:

Appendix 1: Test result

2 Test Sites

2.1 Test Facilities

GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD

163 Ping Yun Rd, West of HuangPu Ave, Guangzhou, Guangdong, P.R.China
FCC Registration No. 688188

The tests at these test sites have been conducted under the supervision of a TUV
Rheinland engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Narr!e of Manufacturer Model Serial Calibration
Equipment Number Due

Maximum peak output power/ Bandwidth /100kHz bandwidth of frequency band
edge/ Spurious Emissions at Antenna Port/ Restricted Bands/ Power Spectral

Density

Spectrum analyzer | R&S FSV30 103246 2016-03-09

Conducted Emissions

EMI Receiver R&S ESCI 100529 2016-03-24

L.I.S.N SCHWARZBECK NSLK 8127 | 8127450 2016-07-20

Radiated Spurious Emissions

Receiver R&S ESU26 100526 2016-03-08

Loop antenna R&S HFH2-Z2 881058/58 [2016-04-17

E;‘i?ondi‘i’f'Ah‘t’gr'ma ETS.LINDGREN  [3142C 00075971  |2016-04-17

Horn antenna SCHWARZBECK BBHA9120D |D752 2017-03-03

Horn antenna SCHWARZBECK BBHA9170 411 2016-12-21

Per-Amplifier Amideon 9742 332 2016-09-14
Compliance

Per-Amplifier Directions systems |PAP-0126 25002 2016-01-03

Inc.
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of
Metrology) or where calibration is performed in other countries, to equivalent nationally
recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or
according to manufacturer’s specifications. Additionally all equipment is verified for
proper performance on a regular basic using in house standards or comparisons.

2.5 Measurement Uncertainty

Parameter Uncertainty
Uncertainty for Conduction emission test 2.40dB
Uncertainty for spurious emissions test 4.40 dB
(30MHz-1GH2z)

Uncertainty for spurious emissions test 4.40 dB
(1GHz to 18GH2z)

Uncertainty for radio frequency 6.4x10-9
Uncertainty for conducted RF Power 0.50dB
Uncertainty for radio frequency +0.2°C

The reported expanded uncertainty is based on a standard uncertainty multiply by a
coverage factor k=2, providing a level of confidence of approximately 95%.

2.6 Location of original data

The original copies of test data taken during actual testing were attached at Appendix 1
of this report and delivered to the applicant. A copy has been retained in the TUV
Rheinland (Guangdong) file for certification follow-up purposes.

2.7 Status of facility used for testing

GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD

163 Ping Yun Rd, West of HuangPu Ave, Guangzhou, Guangdong, P.R.China
FCC Registration No. 688188
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3 General Product Information

3.1 Product Function and Intended Use

The tested sample is a "Video Transmitter" with model number as shown in the cover
page of test report for new approval.

The test sample has RGB connector at the front part of the mainbody and it can transmit
video information when it's connected to PC. The AC-DC Adaptor, F5V-1C-1U, was
supplied by test lab for testing only and is not sold together with the EUT.

Port Included:

Micro USB Port (connect to the external power only),
LAN Connecter (It is for maintenance)

For more details refer to the Technical Documentation or User manual.

3.2 Ratings and System Details
Table 2: Rating of EUT

Kind of Equipment Wireless Video Transmitter
Type Designation VT-200RGB
FCC ID YIJVT200RGB
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Table 3: Technical Specification of 2.4GHz WIFI

Technical Specification Value

Operating Frequency band 2412 — 2462 MHz

WIFI Version 802.11n(HT20)

Channel separation 5MHz

Extreme Temperature Range 0°C to +35°C

Operation Voltage DC5V

Modulation 64QAM,16QAM,QPSK,BPSK,DBPSK,DQPSK
Antenna Type Internal Antenna, Non-User Replaceable
Antenna Gain -1.55 dBi

RF Output Power 0.11967W (20.78 dBm)

Table 4. RF channel and frequency of Wi-Fi

RF  |Frequency
Channel| (MHz)

1 2412.00
2417.00
3 2422.00
4 2427.00
5 2432.00
6 2437.00
7 2442.00
8 2447.00
9 2452.00
10 2457.00
11 2462.00
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3.3 Independent Operation Modes

The basic operation modes are:
A. WIFI on
1. Transmitting on low channel
2. Transmitting on middle channel
3. Transmitting on high channel
B. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

Block Diagram

Circuit Diagram
Operation Description
PCB Layout

BOM

FCC label and location
User Manual

Internal Photos

© 0o N o o bk bR

External Photos
10. Application form
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4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level.
The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5.
All testing were performed according to the procedures in ANSI C63.10: 2013.

4.3 Special Accessories and Auxiliary Equipment

None.

4.4 Countermeasures to achieve EMC Compliance

The test sample, which has been tested, contained the noise suppression parts as
described in the technical document. No additional measures were employed to achieve
compliance.
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5 Test Results

5.1 Test set-up
Diagram of Measurement Configuration for Radiation Test

Ant. Tower

EUT& 3m
Support U

Turn Table

Ground Plane

Test Receiver

MOOOO

Q o O o
| |

Diagram of Measurement Configuration for Mains Conduction Measurement

EUT &
Support stand
LISN
&0cr
|
Ground plane
Testreceive | |___|-—
el sl
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Diagram of Measurement Configuration for Conducted Transmitter Measurement

Spectrum

EUT

Analyzer
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5.2 Transmitter Requirement & Test Suites

5.2.1 Antenna Requirement

RESULT: Passed
Test Specification

Test standard . FCC Part 15.247(b)(4) and Part 15.203

Limits . the use of antennas with directional gains that

do not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional
gain of antenna is -1.55 dBi.
Therefore the EUT is considered sufficient to comply with the provision.

For more details, refer to EUT photo.
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5.2.2 Peak Output Power

RESULT: Passed
Test Specification

Test standard . FCC Part 15.247(b)(1) & (b)(3)
Basic standard :  ANSI C63.10: 2013

Limits : 1 Watt

Kind of test site :  Shielded Room

Test Setup

Date of testing : 10 Nov, 2015

Power supply . DC5V

Operation mode : A (See 3.3)

Test channel . Low/ Middle / High

Ambient temperature : 23.9°C

Relative Humidity . 57 %

Atmospheric pressure : 101 kPa
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Table 5: Test result of Peak Output Power

Channel Peak Output Power Limit

Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2412 20.39 0.10940 <1.0
Middle Channel 2437 20.78 0.11967 <1.0
High Channel 2462 20.48 0.11169 <10
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5.2.3 Conducted Power Spectral Density

RESULT: Passed

Test Specification

Test standard FCC Part 15.247(e)

Basic standard ANSI C63.10: 2013

Limits 8 dBm/3kHz

Kind of test site Shielded Room

Test Setup

Date of testing 10 Nov, 2015

Power supply DC 5V

Operation mode A (See 3.3)

Test channel Low / Middle / High

Ambient temperature 23.9°C

Relative Humidity 57 %

Atmospheric pressure 101 kPa

Table 6: Test result of Power Spectral Density

Channel Channel Frequency | Power Spectral Density Limit
(MH2z) (dBm/3kHz) (dBm/3kHz)

Low Channel 2412 -12.37 <8

Middle Channel 2437 -11.57 <8
High Channel 2462 -11.95 <8
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5.2.4 6dB Bandwidth
RESULT:

Test Specification
Test standard
Basic standard
Limits

Kind of test site

Test Setup

Date of testing

Power supply
Operation mode

Test channel
Ambient temperature
Relative Humidity
Atmospheric pressure

FCC Part 15.247(a)(2)
ANSI C63.10: 2013
More than 500 KHz
Shielded Room

10 Nov, 2015

DC 5V

A (See 3.3)

Low / Middle / High
23.9°C

57 %

101 kPa

Table 7: Test result of 6dB of 802.11n (20M)

Passed

Channel F?ehqaunennecly 6dB ?Maﬂggmdth (II('SZ'; Result
(MH2z)

Low Channel 2412 17.66 > 500 Pass

Mid Channel 2437 17.66 > 500 Pass

High Channel 2462 17.66 > 500 Pass
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5.2.5 Conducted Spurious Emissions Measured in 100 kHz Bandwidth

RESULT: Passed
Test Specification

Test standard . FCC Part 15.247(d)

Basic standard : ANSI C63.10: 2013

Limits : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the
radiated emission limits specified in 15.209(a)

Kind of test site : Shielded Room
Test Setup

Date of testing : 10 Nov, 2015
Power supply . DC5V

Operation mode . A (See 3.3)

Test channel . Low / Middle / High
Ambient temperature . 23.9°C

Relative Humidity : 57%

Atmospheric pressure : 101 kPa

All emissions are more than 20dB below fundamental, compliance is achieved as well.

For the measurement records, refer to the appendix 1.
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5.2.6 Spurious Emission

RESULT: Passed
Test Specification

Test standard . FCC Part 15.247(d), FCC Part 15.205
Basic standard : ANSI C63.4: 2014

Limits . Refer to 15.209(a) of FCC part 15.247(d)
Kind of test site : 3m Semi-anechoic chamber

Test Setup

Date of testing . Refer to the appendix 1.

Power supply . DC5V

Operation mode : A (See 3.3)

Test channel . Low/ Middle / High

Ambient temperature . Refer to the appendix 1.

Relative Humidity . Refer to the appendix 1.

Atmospheric pressure . Refer to the appendix 1.

Remark:

During the pretest the EUT was rotated through three orthogonal axes to determine the
attitude that maximizes the emissions. After that the EUT was manually handled to find
the orientation that has the maximum emission, which is the orientation shown in the test
setup photos.

Testing was carried out within frequency range 9kHz to the tenth harmonics.

For the measurement records, refer to the appendix 1.
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5.2.7 Conducted Emissions

RESULT:

Test Specification
Test standard
Basic standard
Frequency range
Limits

Kind of test site

Test setup

Input Voltage
Operation Mode
Earthing

Ambient temperature

Relative humidity
Atmospheric pressure

For details refer to test plot in Appendix 1.

Passed

FCC part 15.207
ANSI C63.10: 2013
0.15 — 30MHz

FCC Part 15.207(a)
Shielded Room

DC 5V(with adapter, AC 120V, 60Hz)
A (See 3.3)

Not Connected

23.5°C

54%

101kPa
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6 Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT:

Test Specification

Test standard

MPE Calculation Method
E (V/m)=(30*P*G)*°/d Power Density: Pd(W/m?)=E?*/377

E=Electric Field (V/m)

P=Peak RF output Power (W)
G=EUT Antenna numeric gain (numeric)
d= Separation distance between radiator and human body (m)
The formula can be changed to

Pd= (30*P*G)/(377*d?)

FCC Part 2 section 2.1091
KDB Publication 447498 D01r06
KDB Publication 447498 D03r01

Passed

From the peak EUT RF output power, the minimum mobile separation distance, d=0.2m, as well as the gain
of the used antenna, the RF power density can be obtained

Antenna Peak Peak Powgr Limit of
Frequency Gain Output Output Density P0\_/ver Test
(MHz) (Numeric) Power Power (S) Density (S) Result
(dBm) (mW) (mW/cm2) | (mW/cm2)
2412 -1.55 20.39 109.396 0.01523 1 Complies
2437 -1.55 20.78 119.674 | 0.01666 1 Complies
2462 -1.55 20.48 111.686 0.01555 1 Complies
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7 Photographs of the Test Set-Up

Photograph 1: Set-up for Spurious Emissions (9kHz - 30MHz)

Refer to set-up photo documents for details.

Photograph 2: Set-up for Spurious Emissions (30MHz-1GHz)

Refer to set-up photo documents for details.

Photograph 3: Set-up for Spurious Emissions (above 1GHz)

Refer to set-up photo documents for details.

Photograph 4. Set-up for Conducted Emissions

Refer to set-up photo documents for details.
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Conducted Spurious Emissions (30MHz-1GHz) Low Channel

Spectrum
Ref Level 20.00 d8m Offset 12.00 dB & RBW 100 kHz

Att 30 dB SWT 1.1ms & VBW 300 kHz Mode Auto FFT
@ 1Pk Max

=)

M1[1] -46.17 dBm
950.0920 MHz
10 dBm

0 dBm

-10 dBm

D1 -17.410 dBm
-20 dBm

-30 dBém

-40 dBm

-60 dBm

-70 dBm

| start 30.0 MHz 32001 pts Stop 1.0 GHz
L | Measuring... [ | ¥ ) 55“!?3’!!!5 4

.

Date: 23.0CT.2015 10:25:03
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Conducted Spurious Emissions (1GHz-10GHz) Low Channel

Spectrum
Ref Level 20.00 dém Offset 12.00 dB & RBW 100 kHz

Att 30 dB SWT 90 ms & VBW 300 kHz Mode Auto Sweep
@ 1Pk Mayn

=)

Mi[1)] 2.59dBm
2.410850 GHz
10 dBm

0 dBm

-10 dBm

D1 -17.410 dBm
-20 dBm

-30 dBém

-40 dBm

-60 dBm

-70 dBm

Start 1.0 GHz 32001 pts Stop 10.0 GHz
| L | Measuring... [ | ¥ ) 55;!!34!!!5 4

Date: 23.0CT.2015 10:24:15
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Test Report No.

Conducted Spurious Emissions (10GHz-26.5GHz) Low Channel

Spectrum

Ref Level 20.00 d8m Offset 12.00 dB & RBW 100 kHz
Att 30 dB SWT 165 ms & VBW 300 kHz  Mode Auto Sweep
@ 1Pk Max

=)

Mi[1)] -42.39 dBm
15.968430 GHz
10 dBm

0 dBm

-10 dBm

D1 -17.410 dBm
-20 dBm

-30 dBém

-40 dBm

-60 dBm

-70 dBm

Start 10.0 GHz 32001 pts Stop 26.5 GHz
L | Measuring... [ BERERE ' 55““’3’!!2!5 4

.

Date: 23.0CT.2015 10:35:25
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Test Report No.

Conducted Spurious Emissions (30MHz-1GHz) Middle Channel

Spectrum
Ref Level 20.00 d8m Offset 12.00 dB & RBW 100 kHz

Att 30 dB SWT 1.1ms & VBW 300 kHz Mode Auto FFT
@ 1Pk Max

=)

M1[1] -46.30 dBm
706.4170 MHz
10 dBm

0 dBm

-10 dBm

D1 -17.930 dBm - - - - - - "E -

-20 dBm

-30 dBém

-40 dBm

-60 dBm

-70 dBm

Start 30.0 MHz 32001 pts Stop 1.0 GHz

[ | Measuring...  SRRNNLCED 06 10:37:95 7

Date: 23.0CT.2015 10:37:45

.
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Test Report No.

Conducted Spurious Emissions (1GHz-10GHz) Middle Channel

Att

Spectrum

Ref Level 20.00 dé&m
30 dB

=)

Offset 12.00 dB & RBW 100 kHz

SWT

90 ms & VBW 300 kHz  Mode suto Sweep

@ 1Pk Max

10 dBm

2.07 dBm
2.442060 GHz

M1[1]

0 dBm

-10 dBm

-20 dBm

930 dBm

-30 dBém

-40 dBm

-60 dBm

-70 dBm

.

Start 1.0 GHz

32001 pts Stop 10.0 GHz

.

Measuring... 103701 7

Date: 23.0CT.2015 10:37:01
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Test Report No.

Conducted Spurious Emissions (10GHz-26.5GHz) Middle Channel

Spectrum

Ref Level 20.00 dém Offset 12.00 dB & RBW 100 kHz
Att 30 dB SWT 165 ms & VBW 300 kHz  Mode Auto Sweep
@ 1Pk May

Mi[1)] -42.25 dBm
15.314640 GHz
10 dBm

0 dBm

-10 dBm

x D1 -17.930 dBm
20 dem— a2

-30 dBém

-40 dBm

-650 dBm

-70 dBm

Start 10.0 GHz 32001 pts Stop 26.5 GHz
L | Measuring... sennnnod wo 55;.“’”!!2‘5 4

Date: 23.0CT.2015 10:39:21

.
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Test Report No.

Conducted Spurious Emissions (30MHz-1GHz) High Channel

Spectrum
Ref Level 20.00 d8m Offset 12.00 dB & RBW 100 kHz

Att 30 dB SWT 1.1ms & VBW 300 kHz Mode Auto FFT
@ 1Pk Max

=)

M1[1] -45.08 dBm
709.5700 MHz

10 dBm

0 dBm

-10 dBm

D1 -17.340 dBm

-20 dBm

-30 dBém

-40 dBm

-60 dBm

-70 dBm

Start 30.0 MHz 32001 pts Stop 1.0 GHz
L | Measuring... [ | ¥ ) 55,!? ;E,!El 4

.

Date: 23.0CT.2015 10:41:51
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Test Report No.

Conducted Spurious Emissions (1GHz-10GHz) High Channel

Spectrum
Ref Level 20.00 dém Offset 12.00 dB & RBW 100 kHz

Att 30 dB SWT 90 ms & VBW 300 kHz Mode Auto Sweep
@ 1Pk Mayn

=)

M1[1] 2.66 dBm
2.460910 GHz

10 dBm

M1

0 dBm

-10 dBm

D1 -17.340 dBm

-20 dBm

-30 dBém

-40 dBm

-60 dBm

-70 dBm

Start 1.0 GHz 32001 pts Stop 10.0 GHz
L L ) Meossuring...  ERENENNND WO 108121 7

Date: 23.0CT.2015 10:41:22
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Test Report No.

Conducted Spurious Emissions (10GHz-26.5GHz) High Channel

Spectrum
Ref Level 20.00 dém Offset 12.00 dB & RBW 100 kHz

Att 30 dB SWT 165 ms & VBW 300 kHz  Mode Auto Sweep
@ 1Pk Mayn

=)

Mi[1)] -42.06 dBm
15.843650 GHz
10 dBm

0 dBm

-10 dBm

D1 -17.340 dBm

-20 dBm

-30 dBém

-40 dBm

-60 dBm

-70 dBm

Start 10.0 GHz 32001 pts Stop 26.5 GHz

[ | Measuring...  SRRNNLCED 06 10:42:10 7

Date: 23.0CT.2015 10:42:20

.
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Radiateded Spurious Emissions (30MHz-1GHz)

Radiated Emission Measurement

Flle FCC RE Data #7 Dutes 2015-11-10 Time: B:46:01
S0 diuVim
Lmin:.  —
Magin:
[ 5
0 I 242
1 2
-
’,f \
IJI .
it
nn
s0B0 40 &0 G 70 0 [Miz) 7] a0 GO0 GO0 700 1000000

Site Chamber #1

Polarization: Vertical

Temperature: 23.8

Limit: (RE)FCC PART 15 class B 3m Power  DC 5V Humidity: 57 %
EUT: Video Transmitter Distance: 3m Test Result: Pass
M/H: WT-200RGB
Mode: n20 2437
Mote:
Reading Comect Measure- Antenna  Table
Mo. Mk.  Freg. Level Factor ment Limit ~ Crwer Height Degree
MHZ dBuv dBim dBuwim dBuvim dB Detectnr degree  Comment

1 41.0851 20.05 13.80 33.85 40.00 605 peak

2 758.3027 10.58 2323 33.82 48.00 -1218 peak

3 B12.2713 13.58 2410 37.68 48.00 -831 peak

4 BG4.0856 15.70 23.84 39.54 46.00 548 peak

5 " B18.1626 13.60 27.00 40.60 46.00 -540 QP

il B72.2836 16.93 2478 41.71 5400 -12.29 peak
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Test Report No.

16070926 001

Radiated Emission Measurement

FAle FCC RE Data w8 Date 2015-11-10 Time: 24546
S0 dRuVim
Limin1: —
Mangin: —_
i a5
3
u | i T
I 2
| ¢
, .
A |
N, .
oo
20 D) [l &0 [E TR ] |MHz| 1] 400 U 1T TTT] 100 LD
Site Chamber #1 Polarization: Horizontal Temperature: 23.9

Limit: (RE)JFCC PART 15 class B 3m Power: DC 5V Humidity: 57 %
EUT: Video Tramsmitter Distance: 3m Test Result: Fass
M/MN: VWT-200RGB
Mode: n20 2437
Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor ment Limit ~ Ower Height Degree
MHZ gBuv dBim dBuYim dBuim dB Detactor cm degres  Comment

1 41.7938 10.42 13.85 2427 40.00 -1573 peak

2 T59.3027 11.40 2323 3463 48.00 -11.37 peak

3 B12.2713 15.88 2410 35.88 48.00 -802 peak

4 | BB54.06856 19.44 23.84 43.30 46.00 -270 QP

5 ' 9181626 16.80 27.00 43.80 46.00 -210 QP

il B72.2836 18.48 2478 43.24 5400 -10.76 peak
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Radiated Emission Measurement

FAle FCC RE Data 7 Date 2015-11-10 Time: &:535:09
S0 dRuVsim
Limit1: —
Mangin: —_
I n
1
.
a0 J [ 3
] | E
\ ; NWJJJ
"“-w.
no
20w n &0 [EIR T ] MHz| ] 400 s00 &00 AO0 1000000
Site Chamber #1 Paolarization: Vertfical Temperature: 23.9
Limit: (RE)FCC PART 15 class B 3m Power: DC 5V Humidity: 57 %

EUT: Video Transmitter

MIN: VWT-200RGB
Mode: ndd 2437

Distance: 3m

Test Result: Pass

Moite:
Reading Comect Measure- Antenna Table
Mao. Mk.  Freq. Level Factor ment Limit =~ Cwer Height Degree
MHz dBuN dBim dBuNm dBuvim  dB Detactor om degres  Comment
1 42 5042 20.09 13.76 33.85 40.00 -8.15 peak
2 BB.7716 17.79 817 2506 40.00 -14.04 peak
3 B12.2712 12.21 2410 38.31 48.00 -2.88 peak
4 BE54.0856 15.89 2384 39.83 48.00 -8.17 peak
5 ' @19.1825 14.40 27.00 41.40 48.00 480 QP
L] B72.2835 17.33 2478 4211 5400 -11.89 peak
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Radiateded Spurious Emissions (1GHz -18GHz)
Radiated Emission Measurement

File :-FCC RSE Data #77 Dater 2015-11-5 Tirne: 20:15:24
0D dBuddm
Limit1: _—

. AWVG

(iM1}
1000000 2000 2000 [MHz) SO0 GO0 P00 E000 3000 12000000
Site Chamber #1 Polarization: Vertical Temperature: 22.4
Limit: (RE)FCC PART 15 class B 3m_PEAK FPower. DC &Y Humidity: 59 %
EUT: Video Transmitter Distance: 3m Test Resuli: Pass
M/N: VT-200RGE
Mode: n20 2412
Mote:
Reading Comect Measure- Antenna Table
MNo. Mk. Freq.  Level Factor  ment Limit ~ Ower Height Degree
MHz dBuVf dBim dBufim dBuVm dB Detector cm degree  Comment
1 2012611 2749 0.26 2723 7400 4677 peak
2 6649158 2502 11.72 36.74 7400 -3726 peak
i 1552D.2§ 26.56 2042 46.98 7400 -2702 peak
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Radiated Emission Measurement

File :-FCC RSE Data #78 Diabe- 2015-11-5 Time: 20:17:30
0D dBuddm
Limit1: —_

AN

1000000 2000 3000 [MHz) SO0 G000 FO00 S000 S00010000 12000, 600
Site Chamber #1 Polarization: Horizontal Temperature: 22 4
Limit: (RE)FCC PART 15 class B 3m_PEAK FPower. DC 5V Humidity: 59 %
EUT: Video Transmitter Distance: 3m Test Resuli: Pass
M/N: VT-200RGE
Mode: n20 2412
Mote:
Reading Comect Measure- Antenna Tahble
No. Mk. Freq.  Level Factor  ment Limit ~ Ower Height Degree
MHz dBuV dB/m dBuim dBulm dB Detector cm degree  Comment

1 1903794 2705 077 26.28 7400 -4772 peak

2 7640405 2555 14.21 30.76 7400 -3424 peak

i 15883.9; N 211 47.16 7400 -2684 peak
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16070926 001 Page 15 of 27

Radiated Emission Measurement

File :FCC RSE Diata #70 Diabes 2015-11-5 Time: 20222:11
B0 dBu/m
Limik1: —_—

ARG

1000000 2000 3000 [MHz] SO000  EOD0 7000 E000 3000 18000000
Site Chamber #1 Polarization: Vertical Temperature: 22.4
Limit: (RE)FCC PART 15 class B 3m_PEAK Power DC &V Humidity: 58 %
EUT: Video Transmitter Distance: 3m Test Result:  Pass
MiM: WT-200RGB
Mode: n20 2437
Mote:
Reading Comect Measure- Antenna Tahle
No. Mk. Freq.  Level Factor ment  Limit Over Height Degree
MHz dBuv dBim dBulm dBu\'m dB Detector cm degree  Comment

1 1803.794 2717 0.77 26.40 7400 -4760 peak

2 6060.852 2453 b.83 3436 7400 -3584 peak

3 1595?.63 2526 21.61 46.87 7400 -2713 peak
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Test Report No.

Radiated Emission Measurement

File :[FCC RSE Data #80 Diaber 2015-11-5 Tirme: 20:25:10
BOLD  dRudm
Limit1: _—

SO A

1000000 000 3000 [MHz) SO00 GO0 OO0 5000 3000 18000 B0
Site Chamber #1 Polarization: Horizonral Temperature: 22.4
Limit: {(REJFCC PART 15 class B 3m_PEAK Power. DC5SV Humidity: 5% %
EUT: Video Transmitter Distance: 3m Test Result: Pass
MM VT-200RGE
Mode: n20 2437
Mote:

Reading Comect Measure- Antenna Tahble
Mo. Mk. Freq.  Level Factor ment Limit Over Height Degree

MHz dBuV dB/m dBum dBul'm dB Detector cm degree  Comment

1 1903.794 2855 077 2778 7400 4622 peak
2 7855726 2478 14.67 3945 7400 -3455 opeak
3 " 1844855 2705 2040 4745 7400 -2655 peak
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Test Report No.

Radiated Emission Measurement

File :-FCC RSE Data #81 Diaber 2015-11-5 Tirne: 20:37:25
0D dBuddm
Limit1: _—

v

1 000,000 2000 3000 [MHz) SO0 GO0 7000 S000 S00070000 18000, (0D
Site Chamber #1 Polarization: Vertical Temperature: 22.4
Limit: (REJFCC PART 15 class B 3m_PEAK Power  DC 5 Humidity: 58 %
EUT: Video Transmitter Distance: 3m Test Result:  Pass
MM: VT-200RGE
Mode: n20 2462
Mote:

Reading Comect Measure- Antenna Tahble
No. Mk. Freq.  Level Factor ment  Limit Over Height Degree

MHz dBuv dB/m dBuvim dBuvim dB Dietector cm degree  Comment

1 1921513 2378 058 2310 7400 -5090 peak
2 6549159  26.06 11.72 3778 T4.00 -36.22 peak
3 * 1610618 2529 2143 4672 7400 -2728 peak
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Test Report No.

Radiated Emission Measurement

Fie :FCC R3E Data #82 Diaber 2015-11-5 Tirme: 20:42:40
BOLD dBuMAm
Limit1: —_—

S

1000000 000 000 [MHz) G000 GODD 7000 BH00 S000 1 BI00. 0

Site Chamber #1 Polarization: Horizontal Temperature: 22.4
Limit: (RE)FCC PART 15 class B 3m_PEAK Power. DC 5V Humidity: 59 %
EUT: Video Transmitter Distance: 3m Test Result: Pass
MM VT-200RGE
Mode: n20 2462
Mote:

Reading Comect Measure- Antenna Table
No. Mk. Freqg.  Level  Factor ment  Limit Over Height Degree

MHz dBul dB/m dBu\fim dBulim dB Detector cm degree  Comment

1 1966.534  23.32 0.47 2285 7400 -5115 peak
2 6932209 2570 12.64 3834 7400 -3566 peak
3 % 14278573 25.06 20.68 4574 7400 -2826 peak
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Test Report No. 9

Radiateded Spurious Emissions (18GHz-26GHz)
Radiated Emission Measurement

File FCC RSE Diata #1071 Diabe 2015-10-24 Time: 20:16:43
BOLD dBud/m
Limit1: _—

1 2 MMMWW pezak
HMWWWMW
a0 i AW
oo
18000000 20000 IMHz] ZE500. 00
Site Chamber #1 Polarization: Vertical Temperature: 22.4
Limit: (RE)FCC PART 15 class B 3m_PEAK Power. DC 5V Humidity: 55 %
EUT: Video Transmitter Distance: 3m Test Result: Pass
MM VT-200RGE
Mode: n20 2412
Mote:
Reading Comect Measure- Antenna Tahle
Mo. Mk. Freq.  Level Factor  ment Limit  Ower Height Degree
MHz dBuV dBim dBuim dBulm dB Detector cm degree  Comment

1 1951042 2604 1880 4584 7400 -2816 peak
2 2017.02 2695 2111 4806 7400 -2594 peak
3 * 2509327 2823 2308 531 7400 -2269 peak
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16070926 001

Radiated Emission Measurement

Fi= FCC RSE Data 102 Date: 2015-10-24 Time: 20:12:33
B0 dBubm
Lamit1: —_—
3
1 M peak.
k4
At ritating
AANG
40 ey e e
oo
1 H000.000 20000 [MHz) ZE500. (00
Site Chamber #1 Polarization: Horizonral Temperature: 22.4
Limit: {RE)FCC PART 15 class B 3m_PEAK Power. DC 5V Humidity: 59 %
EUT: Video Transmitter Distance: 3m Test Result: Pass
MM VT-200RGE
Mode: n20 2412
Mote:
Reading Comect Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Ower Height Degree
MHz dBuV dB/m dBulim dBu\¥m dB Detector cm degree  Comment
1 1900907 2744 19.69 4713 7400 -2687 peak
2 2123057 2688 2009 47 87 7400 -26.13 peak
3 * 2524929 2885 231 51.96 7400 -2204 peak
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Test Report No.

Radiated Emission Measurement

File .FCC RSE Data #102 Diaber 2015-10-24 Time: 20-24:27
BOL0 dBuddm
Limit1: _—

1 2WWWM
MWW:W
A0 N . . LA [
m
1000000 20000 MHz) 26500000
Site Chamber #1 Polarization: Vertical Temperature: 22.4
Limit: {(RE)FCC PART 15 class B 3m_PEAK Power: DC &V Humidity: 58 %
EUT: Video Transmitter Distance: 3m Test Resuli: Pass
MM VT-200RGE
Mode: n20 2437
Mote:
Reading Comect Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit Owver Height Degree
MHz dBu\ dB/m dBu\m dBulim dB Detector cm degree  Comment

1 1987662  27.00 10.80 4689 7400 -2711 peak
2 2190812 27.93 21.08 4901 7400 -2499 peak
3 v 2542203 2002 2315 5217 7400 -2183 peak
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Test Report No.

Radiated Emission Measurement

File :[FCC RSE Data #1014 Diaber 2015-10-24 Tirne: 20:28:21
BOLD  dRudm
Limit1: _—

ZMM peck
1 X
ot bt P iy gt e .

4 e I .--"'-."'L -""-f

(iM1}

1 BA00.000 20000 [MHz] 2500 (00
Site Chamber #1 Polarization: Horizontal Temperature: 22.4
Limit: (RE)FCC PART 15 class B 3m_PEAK Power. DC &5 Humidity: 58 %
EUT: Video Transmitter Distance: 3m Test Result: Pass
MiM: VT-200RGB
Mode: n20 2437
Mote:

Reading Comect Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB/m dBulim dBulm dB Detector cm degree  Comment

1 1842899 2610 2015 4625 7400 -2775 peak
2 2256971 2747 2147 4894 7400 -2506 peak
3 2419219 2728 2261 4089 7400 -2411 peak
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16070926 001

Radiated Emission Measurement

Fi= FCC RSE Data #105 Daate- 2015-10-24 Time: 20:34:56
B0 dBudAm
Lamit]: —_—
Fmit
z 3 M
5 JWW
WWWW
a0 . A
iR}
18000000 20000 [MHz) 2500000
Site Chamber #1 Polarization: Vertical Temperature: 22.4
Limit: {RE)FCC PART 15 class B 3m_PEAK Power. DC 5V Humidity: 59 %
EUT: Video Transmitter Distance: 3m Test Result: Pass
MM WT-200RGE
Mode: n20 2462
Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freq.  Level  Factor ment Limit Over Height Degree
MHz dBuv dBim dBum dBu\m dB Detector cm degree  Comment
1 1845185  26.18 2013 46.31 7400 -2769 peak
2 2177274 2748 21.06 4854 7400 -2546 peak
3 0% 23090895 2708 2243 4951 7400 -2449 peak
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File .FCC RSE
BOL0 dBuddm

Radiated Emission Measurement

Data #1086

Dater 2015-10-24 Tirne: 20:37:00

Limit1:

1
W'
A0 I ~{AN G
m
1000000 20000 [MHz) 2500000
Site Chamber #1 Polarization: Horizonral Temperature: 22 4
Limit: {(RE)FCC PART 15 class B 3m_PEAK Power DC &Y Humidity: 58 %
EUT: Video Transmitter Distance: 3m Test Result:  Pass
MM VT-200RGE
Mode: n20 2462
Mote:
Reading Comect Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit Ower Height Degree
MHz dBuV dB/m dBulfim dBu\¥m dB Detector cm degree  Comment
1 2082585  26.60 2087 A7 47 7400 -2653 peak
2 21935.2;53 2746 21.00 4855 7400 -2545 peak
3 25213.[]? 28.08 231 51.20 7400 -2280 peak
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Test Report No.
Band Edge
Radiated Emission Measurement
File :FCC RSE Data #132 Date: 2015-11-6 Time: 13:53:04
a0 dBuVSm
Limit1: —
Limit2: —
Pyl
|
|
50

10.0
2310.000 MHz] 2405.000
Radiated Emission Measurement

Filz ‘FCC RSF Data #133 Date: 20156-11-6 Time: 136621

80.0 dBuV/m
Limitl:  —
it

40

0.0

W%JIKWJJMEJ@WNJH«WWWMWWMMWWMJWWw.mw*mw.,-f

2400, 000 [MHz) 2500.000
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO. LTD
Tel (861020-38699960
Http sy grgtest.com

Conducted Emission Measurement

File 20151020 B I $3 B Data #14 Date: 2015-10-20 Time: 17:01:30
80.0 dBuvY

\

Limit1: —_—
Limit2:

40

{
M peak

AYG

0.0
0.150 0.5 (MHz) 5 30.000
Site Chamber #1 Phase: N Temperature: 235
Limit: {CEJFCC PART 15 class BE_QF Power: DC gV Humidity: 54 %
EUT: Video Transmitter Test Result:  Pass
MM VT-200RGE
Mode: A
MNote:
Reading Correct Measure-
Mo, k. Freg. Level Factor ment Limit  Owver
MHz dBuv dB dBuy dBu dB Detector Comrnent

1 0.4420 34.09 6.51 40.60 57.02 -16.42 QF

2 0.4420 19.39 5.51 2580 47.02 -21.12 AVG

3 2.0180 37.91 5.59 44 .50 56.00 -11.50 QF

4 2.0180 25.91 §.59 32.80 46.00 -13.50 AVG

5 21478 3556 659 4215 56.00 -13.85 aF

& 21478 2379 §.59 3035 46.00 -15.62 AVG

7 37313 v 5.68 4378 56.00 -12.22 QF

8 37313 2571 5.63 3239 46.00 -13.61 AVG

g - 649979 4303 687 50.80 6000 -920 aF

10 £.9974 28.53 6.87 35.40 50.00 -14.60 AVG

11 10.2926 33.91 6.75 40.66 60.00 -19.34 Qar

12 10.2926 24.26 6.75 31.01 50.00 -18.49 AVG

" Maximum data *:Over limit  lover margin

File 201510208 SR\ Data #14 Page: 1
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO. LTD
Tel (861020-38699960
Http sy grgtest.com

Conducted Emission Measurement

File 20151020 B I $3 B Data #15 Date: 2015-10-20 Time: 16:52.34
80.0 dBuvY

\ |

Limit1: —_—
Limit2:

40

peak

AYGE

0.0
0.150 0.5 (MHz) 5 30.000
Site Chamber #1 Phase: L1 Temperature: 235
Limit: {CEJFCC PART 15 class BE_QF Power: DC gV Humidity: 54 %
EUT: Video Transmitter Test Result:  Pass
MM VT-200RGE
Mode: A
MNote:
Reading Correct Measure-
Mo, k. Freg. Level Factor ment Limit  Owver
MHz dBuv dB dBuy dBu dB Detector Comrnent

1 0.4380 35.29 6.51 42.90 5710 -14.20 QF

2 0.4380 2529 5.51 31.80 4710 -15.30 AVG

3 2.0523 35683 5.59 4322 56.00 -12.78 QF

4 2.0523 2522 §.59 31.81 46.00 -14.19 AVG

5 36986 3338 6.70 4506 56.00 -10.04 aF

& 36986 26.54 §.70 3324 46.00 1276 AVG

i 71898 44438 5.86 51.34 60.00 -8686 QF

8 7.1898 28.94 .56 3580 50.00 -14.20 AVG

g 79572 3992 683 4675 6000 -13.25 aF

10 79572 2552 5.83 32.35 50.00 -17.65 AVG

11 104925 34.55 6.70 41.25 60.00 -18.75 Qar

12 104925 26.02 §.70 3272 50.00 -17.28 AVG

" Maximum data *:Over limit  lover margin
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